ASSEMBLY INSTRUCTION

ITEM NO.: H300
PARTS LIST HARDWARE LIST
. . ltem | Description Drawing Pcs
Item Description Drawing | Pcs P

F | BOLT @1/4*1 1/2" i 2PCS
A |BACK FRAME @ 1PC

G |BOLT @5/16*1 1/2" am® |2°CS
= SEAT CUSHION @ 1PC H BOLT @5/16*2 3/16" emmmp | 4PCS
C PILLOW INNER @ 1PC I BOLT @5/16*3 3/16" w 4PCS

J | FLAT WASHER @5/16™22MM| (&) 10PCS
D PILLOWCASE g 1PC

K | LOCK WASHER @1/4" S 2PCS
E LEFT ARM \‘ 1PC

L | LOCKWASHER @5/16" @ 10PCS
F RIGHT ARM \] 1PC M | WOOD CAP @15*8MM @ 2PCS

N | WOOD DOWEL @10*30MM | (BE== | 2PCS

P | WRENCH 5MM e | 1rc

STEP:1 STEP:2




ASSEMBLY INSTRUCTION

ITEM NO.: H300

Do not tighten screws until
completely assembled




